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B 4758 Company information
JRREE B B3 47 IR 2 5] SUNWODA Electronic Co.,Ltd.
DRI LA T I A TR 2 VLR 1 BE L 2 45 A-B IX. 2 46 D IX-9
FAL s {‘?E Floor 1.A,B.D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District. Shenzhen City.
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
Jﬁ\'l]'l?.i%ﬂlﬁ"ﬂg_fﬁ‘ﬁ[iﬁ 22 A 95759y 2x ] Sunwoda Electronic Co., Ltd. Sixth Branch
t e R LT AR A DRI T S LR X 2 B 4 IR B 5 1) 00 KU A8 V0 4 4348 Northeast of
FTEAL Intersection of Keyu Road and Tongguan Road, Gongming Street, Guangming New
Manufacturer District. Shenzhen City, Guangdong Province,P.R.China
13823288548 Xtangjing@sunwoda.com www.sunwoda.com
SR AL RYI 5 AR SEAT M BLARAT AL 22 @] Shenzhen Precise Testing Technology Co ..Ltd
U%i I'afb-‘f- PRI 421X A7 AT AT SRk KNI ) XI5 1 [ IAC X
0755-23406061 gongming@ptl-global.com www.ptl-global.com
HE#{5 & Battery information
" HE TR AR
s i 1) [~ 11 (=] [T{
T\ﬁj:rje RECHARGEABLE LI-ION E‘;”Hﬂd /
POLYMER BATTERY s
fivR=) , J b FY
_ Type) g Original tested type i
PRFRELE(V) 38 /et 3760/4000mAh (min/typ)
Nominal voltage ' Capacity/energy 14.2/15.2Wh_ (min/typ)
AT nJ ﬁ:. [I‘E i ll':IJ F éﬁ EE, e {L’Ii_{ L0 A T
D *Iﬂ.ﬂ'. Rechargeable Li-ion single cell Erﬁ = L%(g) /
escription battery Li content
\M = 0.054 yellow aluminum-plastics
ass Appearance
shell
TR(Z E. Test information
Rk R
. : 2019-05-
Original test report No. S-1e0M0EAd Date of test report ANANE-1E
oa H T aks iEmaimnu il il S iRt T
MR )55 38.3 7 UNITED NATIONS "Recommendations on
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual g gt

of Tests and Criteria 38.3

T.1 G REREAL A T.2 ALK A .
Altitude simulation frite Passed Thermal test &fft Passed
T.3 FRBHM Ak T.4 IR o ‘
Vibration erite Passed Shioek &f4 Passed
T.5 A e T.6 F5 & o i
External short circuit frite Passed Crush &% Passed
T.7 i FEFEHE % T.8 TR R A
Overcharge = er Passed F{)l’Ced discharge = )ﬁ’f' Passed
38.3.3 () / 38.3.3(2) /
f
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MOTOROLA 58 wu
RREFHR A (FEFRAE
EXFERBEF(RHERA T
RECHARGEAELE L I-ION POLYMER BATTER)
BATERIA DE POLIMERC DE 10N DF | 1110
EATERIA DE POLIMERC DE IONS DE L ™10 GCEER T BB
BATTERIE LITHIUM-ION POLYMERE i i Tant g e L
EATERAI LITHIUM ION POLYWMER ] :
WMW|FREMENE R E 0 prd
CAUTION.PRECAUCION.AVISQLAVERTISSEN AN E T
SEE MANUAL FOR SAFETY INFORNMATION. | MANUAL PARA
INFORMACION DE SEGURICAD, | CONSULTE INFORMACCES DE
SEGURANCA NO MANUAL. \"OiRn!r“NUi:L POUR INFORMATION
SECURITE. | LIHAT FANDUAN UNTUK INFORMAS| KESELAMATAN, @
LIMITED CHARGE VOLTAGE 4.4V = | TEGi\NLm\I \5 ..), ;
BN, BT, BEBRBALR, a‘s&iﬁr’“«-
RRRKERLERE | Rk, &, 8%,
AAMNBE FL ER!HJ'UE-‘I 4YDC SB18C

m&wmm ki I LI-IOD 00
IS 16046(Part 2)/IEC 62133-2 L5 St "wane emia

g i i
R-41133043  3e4 2
www.bis.gov.in Lcznisiiie N
JRATTET e :

TR AE R AT A R (O TR M 16 B A 00 1 0T W A B HE T )

it ST/SG/AC.10/11/Rev.6 38.3 5% 3K . The tested samples meet the requirements of test,(*
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT @F
DANGEROQUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
i ,
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